ASHLAND
INDUSTRIES

Parts Manual

2201354
— i

WG2201-4-005 10-18

Address 1115 Rail Drive
PO BOX 717
Ashland, WI USA 54806

A\ A ERICAN BTou_Free (877) 634-4622

usiness (715) 682-4622
W BUILT Fax (715) 682-9717
CRAFTED BY HAND IN Website www.ashlandind.com
www.scraperdrawbar.com

ASHLAND, WISCONSIN


http://www.ashlandind.com/

Table of Contents

Introduction 3
Scraper Specifications 4
Assembly 5
Ashland Hitch 6
Bowl I
Wheel Assembly 10
Pushoff 12
Apron 14
Front Section 15
Apron Cylinder 16
Lift Cylinder 18
Pushoff Cylinder 20
Transport Locks & Hose Holder 22
Wire Harness 23
Hydraulic Tube 24
Hydraulic Tube Clamps 30
Manifold 31
Decals 32
Operation & Maintenance 33
Safety Guidelines 36
Tire Inflation & Torque Chart 37
Tire Service 38
Hub Service 39
Troubleshooting 42
Warranty Statement 43

PH: 715682-4622 2 www.ashlandind.com


http://www.ashlandind.com/

Introduction A\

Thank you for choosing an Ashland scraper for your earthmoving needs.
Years of research, testing, and successful application have been spent to
ensure quality and maximum performance for our customers.

Quality Policy

LG A& 2dzNJ YA&dadAz2y (12 SEOSSR 2dzNJ Odza G2 YSN
through continuous improvement and customer interaction.

Please read and understand this manual before attempting to attach or operate this
scraper, This manual should always remain with the machine. Be sure and fill outand
aSYR AY 0GKS 24ySNXRa NBIAAUGNIGAZ2Y F2NX |0
outtheformont AyS o6é& 3I2Ay 3 (2 I-aKfIyR)\yRCDOQY |
the Parts section dropown. If you have guestions, please feel free to call or email

us. You can visit us éme atwww.ashlandind.com

Ashland Industries hours of operation are 8:00 a.m. to 5:00 p.m. CST. We can be
reached toll free at: 87-634-4622.

Scraper ID Number

You can find the serial number plate faost machines on the right side of the

scraper in the top corner of the bowlCS models will have plates on the front herse
head or front section. The letter and numbers stamped identify the serial number,
model number, and capacity of the scraper. Please record this serial number for use
In ordering parts, warranty issues, and to track your equipment if it is ever stolen.

A\ASHLAND [=]

INDUSTRIES
shland, | 54806
77-6834

www.ashlandind.com

Important

Parts must be ordered through your local authorized ASHLAND dealer. Be sure to
state MODEL and SERIAL NUMBER of your machine. Ashland Industries Weldable
replacement parts are also available to rebuild, modify, or update your scraper to
current factory specifications.

PH: 715682-4622 3 www.ashlandind.com


http://www.ashlandind.com/
http://www.ashlandind.com/

Scraper Specifications

Capacity, Struck 16 Cubic Yards
Capacity, Heaped 22 Cubic Yards
Overall Dimensions:

Length 339 Inches
Width 143 Inches
Height 97-1/2 Inches
Apron Clearance 56 Inches
Weight: Empty 26,558 Pounds
Cutting Width 126 Inches
Depth of Cut 8 Inches

Depth of Spread 0¢ 18 Inches
Blade: 5 Piece

Center 1-1/8 x 18 x 541/4 Inches
Corner /18 x 13 x 35//8 Inches
Router 1 x 81/2 x 21 Inches
Cylinders:

Apron Two (5 x 13 Inches)
Lift Two (51/2 x 20 Inches)
Pushoff One (5 x 60 Inches)
Horsepower Requirements:

Single (Tractor) 400- 620

PH: 715682-4622 4 www.ashlandind.com


http://www.ashlandind.com/

Assembly

ltem Part Number Description
1 701030 Bowl

2 702026 Pushoff

3 /703018 Apron

4 704018 Front Section

PH: 715682-4622 5 www.ashlandind.com


http://www.ashlandind.com/

Ashland Hitch-601135

CECECECECECECECECHEC

ltem Part Number Description

Ashland Hitcl 601135 Hitch! a a Ifictudes ltems & 12 only

1 601139 Hitch: Housing

2 601138 Hitch: Vertical Bracket

3 601090 Yoke: Ashland Swivel

4 600925 Pin: Vertical, 4"

5 400312 Bushing: 4" ID x 3" Long

6 601026 Clamp: 3-8 Nut w/ Cap Screws

7 AFB00184 Cap Screw: 3/816 x 2"

8 A123343 Bushing: Spring-1/2" x 2" w/ Grease Hole

9 501937 wAy3dyYy {GSSfX nb L5 E yé
10 503468 Ring: Steel, 3" ID

11 400318 Washer: UHMW, 4" x-8/8"

12 400384 Washer: Nylon, 4" x 8"

13 601121 Yoke: JD Swivel

14 400216 Bushing: Spring-3/8" x 27/8" w/ Grease Hole

15 AFB00021 HHCS: 18x5MKH A& omn . 2t da wSlj
16 AFNO00037 Nut: 1"-8 Top Lock

17 CNH 84268964 PinAss'y. 1-1/2" Diameter w/ Nut & Cotter Pin

PH: 7156824622

dzA NB R

6 www.ashlandind.com


http://www.ashlandind.com/

ltem Part Number Description

1 501513 Guard: Apron Cylinder, RH

2 601356 Guard: Apron Cylinder, LH

3 501512 Guard: Valve Pivot
Fastenel AFB00128 Bolt: 3/8™-16 x 1" Serrated Flanged

4 501509 Cover: Rear Pipe
Fastenel AFB00094 HHCS: 3/816 x 1"

5 502543 Guard: Hydraulic Rear, LH

6 502544 Guard: Hydraulic Rear, RH

7 502545 Guard: Hydraulic Rear Center

8 501650 Guard: Dirt Shield, LH & RH
Fastenel AFB00128 Bolt: 3/8"-16 x 1" Serrated Flanged

9 501994 Guard: Dirt Shield

10 600842 Guard: Dirt Shield, Rear Cap
Fastenel AFB00128 Bolt: 3/8"-16 x 1" Serrated Flanged
Fastenely AFWO00010 Washer: 3/8"

11 A125440 Light: 4" Round Amber LED

12 500966 Shim: Axle Clamp

13 Al125447 Socket: AWay Electrical Connector

PH: 7156824622

www.ashlandind.com


http://www.ashlandind.com/

Blades

ltem Part Number Description

1 A125072 . fFRSY [/ S ylaSNdight y9sBoltE Reguired)
Optional| A125072SER Blade: Center 18" x 58/4" Serrated (9 Bolts Required)

2 A125103 .t RSY / 2 NO8'SSMaight ¢6¢BoltE Required)
Optional| 500788 .t FRSY [/ 2 NO8'SMishing (6 Bols Required)

3 PB1PNG100-0275| Bolt: Flat Head Plow 48 x 23/4"

4 AFNO00012 Nut: 1'-8

5 A123357 Blade: Cast Router Bit (5 Bolts Required)

6 AFB00018 HHCS: 18 x 3"

PH: 715682-4622 8 www.ashlandind.com


http://www.ashlandind.com/

Rear Hitch

B,
S
-
a
O
o | [t
N = £
N e
ltem Part Number Description
1 600479 Hitch: Rear Bolon Quick Hitch Assembly
2 600363 Lug: Quick Hitch
3¢ Optional | 600478 Pushbar Bumper
4 600480 Pin: Quick Hitch, Lowrofile- Short
5 600452 Pin: Quick Hitch, Lowrofile- Long
Fastenel AFB00018 HHCS: 18 x 3"

Fastenel AFNOOO37

Nut: 1"-8 Top Lock

PH: 7156824622

www.ashlandind.com


http://www.ashlandind.com/

Wheel Assembly

ltem Part Number Description

1 A125202 Nut: Spindle 23/4"

2 A125203 Washer: Tab Lock

3 500140 Spacer: Bearing

4 A130H13 Seal: CRing 21/2" ID

5 A125204 Retaining Ring: Spindle 6" Internal
6 400221 Seal: Grease

7 A14015 Bearing: Cone Outer

8 Al14014 Bearing: Cup Outer

9 503751 Axle: 3" Diameter x 25" Long
10 Al125236 Stud: 22mm x31/16"

11 Al125229 Nut: Wheel Flanged 22mm

12 601235 Hub: 14Hole Pasg hru

13 14505 Fitting: 1/8"™-27 Straight Grease
14 Al125466 Vent: Pressure Relief 1/8" NPT
15 601236 HubAss'y. Axle/Hub Complete
16 ATHO0011 Tire: 20.5 25

17 400068 Wheel: 17 x 25" 14Hole

PH: 7156824622

10

www.ashlandind.com


http://www.ashlandind.com/

